

# TEST CERTIFICATE

Test Certificate n° **18EP0132**

AITEX declares that the articles:

**“Softshell Style T402”**

**Style #: Hi-Vis Softshell Jacket**

**Size: S**  
**Colour: Yellow**

Given by the company:

**PORTWEST LTD**

**WESTPORT BUSINESS AND TECHNOLOGY  
PARK  
WESTPORT CO MAYO F28 FY88  
IRELAND**

Meets with the requirements of the standard/s:

## HIGH VISIBILITY COMPLIANCE CERTIFICATE

**ANSI/ISEA 107-2015 ERRATA:2016. American National Standard for High-Visibility Safety Apparel and Accessories.**

The submitted garment, **Size S, MEETS** the requirements of ANSI/ISEA 107-2015 ERRATA:2016 specification for the tests conducted in this report covering **Type R and Class III** garments. The submitted garment, **Size S**, is to represent the smallest size designation for this style.

All of the above tests and evaluations were performed in accordance with ISO/IEC 17025 Quality Systems.

Certification of background and retroreflective material characteristics are not implied by this certificate or by the original report.

The test results above indicated are shown in the testing report/s:

**2018EP0132**

Issued by AITEX on: 07/03/2018

This document is of application for the tested sample, according to the tests that have been done in the previously mentioned dates in the reports above shown.  
This does not implies any monitoring or control activity on this product done by AITEX.

Signed by: Raquel Muñoz González  
Manager Innovation Area